



Notification: HUM-6942

Category: Anesthesia

Topic: Maternity-related anesthesia – CPT codes

What is changing? / Change Description:

We do not reimburse charges for CPT codes 01967, 01961, 01968, 01969, 59409 or 59612 unless one of the following modifiers is appended:

- AA – Anesthesia services performed personally by anesthesiologist.**
- QY – Medical direction of 1 CRNA by an anesthesiologist**
- QK – Medical direction of 2, 3 or 4 concurrent anesthesia procedures involving qualified individuals**
- QX – CRNA service with medical direction by a physician**
- QZ – CRNA service without medical direction by a physician**
- QS – Monitored anesthesia care service**
- 47 – Anesthesia by surgeon: regional or general anesthesia provided by the surgeon**
- 52 – Reduced services**

Language

English

Impacted Products

Medicaid – Louisiana

Why is Humana making this change? / Change Reason:

We apply the above limitations according to the Louisiana Medicaid Professional Services Manual.